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CANONINC.  HEADQUARTERS

oo12!sHIMOMARUK0 3-CHOME,OHTA― KU,TOKY0 146‐ 8501」 APAN
PHONE:(03)3758-2111

No:2019‐ 104

UN 38.3L詭hium tterv Test Summarv

CANON INC.

30‐ 2,Shix40maruko 3‐ chome,Ohta‐ku,Tokyo 146‐ 8501,Japan

+91‐ 3‐ 3758‐ 2111

1486@Lst,canon.cojp

https:〃globalocanon/en/

SANYO Electric Co.,Ltd.

222‐ l Ka■五naizen,Sumoto City,Hyogo 656‐8555,Japan

+81‐ 799‐ 23‐3931

prb‐ bp‐ta@Hll.jp.panasonic.com

https://industrial,panasonic.com/ww/productsん atte五 es/

NB‐ 1lLH

Lithium ion

2.9Wh

34,6x40.2x5。 2mm

max 15。 9g

We,CANON INC.,hereby certJttthat above results are contrmed ofthe UN

Reco■llnendations on the Transport ofDangerous Goods,Rev.5Al,Part III,sub‐ section 38。 3.

盈
Tomohとo SuzuH/Manager

ICB Product RegulatovAraと s Dept.
ICB QualityAssurance Center

No. Test lteコ a Test Result Remarks
Tl Alitude Silnulation Pass

T2 TherュIlal Test Pass

T3 Vibration Pass

T4 Shock Pass

T5 External Short Circuit Pass

T6 Impact/Crush Pass

T7 Overcharge Pass

T8 Forced Dischartte Pass

Date:November 28,2019


